1st PRINTING JULY 99

SEGA

L7585 challerge

ADDENDUM TO OWNER’S MANUAL

LISTED

UL MODIFICATIONS FOR US.
IMPORTANT INFORMATION INSIDE

S0

ARSEESNT MACHINE

SEGA ENTERPRISES, INC. USA

MANUAL NO. 999-0832



Warranty

Y our new Sega Product is covered for a period of 90 days from the date of shipment. This certifies
that the Printed Circuit Boards, Power Supplies and Monitor are to be free of defects in workman-
ship or materials under normal operating conditions. This also certifies that all Interactive Control
Assemblies are to be free from defects in workmanship and materials under normal operating condi-
tions. No other product in this machineis hereby covered.

Sellers sole liability in the event awarranted part described above fails shall be, at its option, to
replace or repair the defective part during the warranty period. For Warranty claims, contact your
Sega Distributor.

Should the Seller determine, by inspection that the product was caused by Accident, Misuse, Ne-
glect, Alteration, Improper Repair, Installation or Testing, the warranty offered will be null and void.

Under no circumstances is the Seller responsible for any loss of profits, loss of use, or other dam-
ages.

This shall be the exclusive written Warranty of the original purchaser expressed in lieu of al other
warranties expressed or implied. Under no circumstance shall it extend beyond the period of time
listed above.




HOW TO USE THISADDENDUM BOOKLET

[MPORTANT!

This booklet is designed to be used with the original service manual issued with this
game. It contains modifications to both the wiring diagrams and parts assemblies detailed
within the Parts Lists section of your service manual.

APPLIESTO ‘MODEL 3/or NAOMI' BOARDS CONTAINED
IN THE FOLLOWING GAMES:

C THE SHIPMENT METHOD DESCRIBED BELOW ONLY

WARNING!
LOST WORLD, VIRTUA FIGHTER 3, SUPER GT, SEGA BASS FISHING, STRIKER 2
HARLEY DAVIDSON, RALLY 2, DAYTONA 2, DIRT DEVILS, STARWARS TRILOGY,

BRAVE FIRE FIGHTERS, ZOMBIE'S REVENGE, WORLD SERIES 99, F355

IINEVER SHIP MODEL 3 GAME BOARDS
OUTSIDE OF CAGE!!

CARTON BOX

601-8928 (1)

Used for transporting the GAME BOARD.
{SUPPLIED WITH YOUR GAME}

DO NOT SHIP GAME BOARD WITHOUT
THISBOX ASIT MAY DAMAGE THE GAME
BOARD AND VOID YOUR WARRANTY.

“CHECK SIDE” Display

FILTER BOARD

c NO OTHER GAMES BOARDS ARE TO BE SHIPPED IN THE CAGE AS

WARNING!

THEY MAY BE DAMAGED BEYOND REPAIR. PLEASE SHIP THEM
WITHOUT CAGE PROPERLY PROTECTED DURING SHIPPING.




General Precautions

Follow Instructions: All operating and use instructions should be followed.

Attachments: Do not use attachments not recommended by the product manufacturer as they may cause hazards.

Accessories: Do not place this product on an unstable cart, stand, tripod, bracket, or table. The product may fall,
causing seriousinjury to a child or adult, and serious damage to the product. Use only with a cart, stand, tripod, bracket, or
table recommended by the manufacturer, or sold with the product. Any mounting of the product should follow the
manufacturer’ s instructions, and should use only mounting accessories recommended by the manufacturer.

Moving the Product: This product should be moved with care. Quick stops, excessive force, and uneven surfaces
may cause the product to overturn.

Ventilation: Slots and openings in the cabinet are provided for ventilation, to ensure reliable operation of the product
and to protect it from overheating; these openings must not be blocked or covered. The openings should never be blocked
by placing the product in a built-in installation such as a bookcase or rack unless proper ventilation is provided or the
manufacturer’ s instructions have been adhered to.

Power Sour ces: This product should be operated only from the type of power source indicated on the marking label.
If you are not sure of the type of power supply to your location, consult your local power company. For products intended
to operate from battery power or other sources, refer to the operating instructions.

Grounding or Polarization: This product is equipped with a three-wire grounding-type plug, a plug having a third
(grounding) pin. This plug will only fit into a grounding-type power outlet. Thisis a safety feature. If you are unable to
insert the plug into the outlet, contact your electrician to replace your obsolete outlet. Do not defeat the safety purpose of the
grounding-type plug.

Power Cord Protection: Power-supply cords should be routed so that they are not likely to be walked on or pinched
by items placed upon or against them, paying particular attention to cords at plugs, convenience receptacles, and the point
where they exit from the product.

Overloading: Do not overload wall outlets, extension cords, or integral convenience receptacles as this can result in
arisk of fire or electric shock.

Object and Liquid Entry: Never push objects of any kind into this product through openings as they may touch
dangerous voltage points or short-out parts that could result in afire or electric shock. Never spill liquid of any kind on the
product.

Servicing: Do not attempt to service this product yourself as opening or removing covers may expose you to danger-
ous voltage or other hazards. Refer all servicing to qualified service personnel.

Damage Requiring Service: Unplug this product from the wall outlet and refer servicing to qualified service person-

nel under the following conditions:

a) If the power cord or plug is damaged;

b) If liquid has been spilled, or objects have fallen into the product;

c) If the product has been exposed to rain or water;

d) If the product does not operate normally when following the operating instructions. Adjust only those controls that
are explained in the operating instructions. An improper adjustment of other controls may result in damage and will
often require extensive work by a qualified technician to restore the product to its normal operation;

e) If the product has been dropped or damaged in any way;

f) When the product exhibits adistinct change in performance; this indicates a need for service.

Replacement Parts: When replacement parts are required, be sure the service technician has used replacements parts
specified by the manufacturer or that have the same characteristics as the original part. Unauthorized substitutions may
result in fire, electric shock, or other hazards.



Safety Check: Upon completion of any service or repairs to this product, ask the service technician to perform safety
checksto determine that the product isin proper operating condition.

Heat: The product should be situated away from heat sources such as radiators, heat registers, stoves, or other prod-
ucts (including amplifiers) that produce heat.

Lithium Battery- Dispose of batteries only in accordance with the battery manufacturer’ s recommendations.
Do not dispose in an open flame condition, since the battery may explode.

Cleaning: When cleaning the monitor glass, use water or glass cleaner and a soft cloth. Do not apply chemicals such
as benzine, thinner, etc.
L ocation: Thisan indoor game machine, DO NOT install it outside. To ensure proper usage, avoid installing indoors
in the places mentioned bel ow:
* Places subject to rain/water |eakage, or condensation due to humidity;
« In close proximity to a potential wet area;
* Locations receiving direct sunlight;
* Places close to heating units or hot air;
*In the vicinity of highly inflammable/volatile chemicals or hazardous matter;
* On sloped surfaces,
« In the vicinity of emergency response facilities such as fire exits and fire extinguishers;
« Places subject to any type of violent impact;
* Dusty places.

INSTALLATION PRECAUTIONS
« Verify the amperage of the branch circuit outlet before plugging in the power plug. Do not over-
load the circuit.
« Avoid using an extension cord. If oneisrequired, use an extension cord of type SJT, 16/3 AWG
rated min. 120 VAC, 7A.
* Moving this unit requires a minimum clearance (of doors, etc.) of 32" (W) by 77" (H).
« For the operation of this machine, secure a minimum area of 32" (W) by 42" (D).

REGULATORY APPROVALS

This game has been tested and found to comply with the Federal Communications Commission Rules.

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two conditions: (1) This
device may not cause harmful interference, and (2) this device must accept any interference received, including interference
that may cause undesired operation.

This game has been tested and listed by Underwriters Laboratories, Inc., to ANSI/UL22.

LISTED

5K92

AMUSEMENT MACHINE



OPTIONAL DOLLAR BILL ACCEPTOR

® THE COIN DOOR ASSEMBLY USED ON F355 Challenge COMES
EQUIPPED TO ACCEPT A DOLLAR BILL ACCEPTOR. ALL NEEDED
WIRING CONNECTIONS ARE CONVIENENTLY LOCATED INSIDE THE
GAME FOR THIS APPLICATION.

@ THE COIN DOOR CAN ACCCOMMODATE THE FOLLOWING
VALIDATORS:

HOLE POSITION#1 MARS 2000 SERIES
(FORWARD-MOST POSITION)

HOLE POSITION#2 MARS 2000 SERIES
DBV45 (JCM)

HOLE POSITION #3 CURRENTLY NOT USED
HOLE POSITION #4 DSIO1*
*The back flange on the chute can be removed for hole position #4.

If the flange is not removed, it may interfere with the back of the
cabinent.

The frame and cashbox enclosure on this coindoor has been modified to accomodate a Mars 2000
series upstacker. A 2000 series stacker can be added by simply removing the top two entry door and
replacing it with a one entry door with a cut-out for a stacker. This one entry door can be ordered
through Coin Controls or one of Coin Controls authorized distributors. The Part # is 91-4000-01.
The Mars stacker can be obtained through an authorized Mars distributor.



I

K T

[ B S

==

1900 RUERL 1., FLE CRIWK 11 AQ0T

PR A E R

o Laps SERTES Ene TRTacaklt AnakTalLE

— S LI ke el I

- T

=

[t
[
"
1
[#1

P
-

A A
J—
L

FART &

Ie-4EDTE
L2 AL AL
X174
A= 1g3-C0
W o
ffeh =4
g
g g
S 1M
el IR
HE 25K
T I
TR L
b (Wk-1¢
o ki
fi = 14

eSS PTHE
ER Lt e
g
PLACTL CISEET
ELIE:, nan
I KL SR

CLYY 20260

i T M
B
T

[F1cE

i...aaF

(.l d o 2k
FArE S 197 i
SHETH URRE e
LrEAET B aTT
BRI LT LR

144,

Hdn

LT

Al

uHAELT

3 R R

EYIRY

T

ST
1.t a

T
NODOOR+

T

1

RO A i b

—

_
R —
Hin Bt

FIRE RN
L1 8-1003-i1
&1 (110
I B B
I Rl WL
HI =11 -8
ot AL
R | R |
g3 4050k
LIRS

TNy

A1
AR
TR T
LSRR A
TR

ARMCE LAl LY il
SRHEACICT KT
HAp:LIRE

o 0TI R

if MY FRHER AL

AT L LT
AIRY EBL OLALE

A LICEAIY 0T oL
ELLIERITE wiEHlE.)
LI e TR
UL LR
WML KD
LI ES TRV R 1) 1
2Le JLET LA & 106
A ELRT IR SRA
(kLD 335 A T

i il

.£d A
i A
J il

A

&
15
i

L0
A1
A

R
1.3
1.6
]

LA HINE
i i LA
Rl
A1
JI- DL

M KIFTIAh
AT !
1,07 2wt bl
Gl & LG RS ;
W, 6

3 LR

PIEN w2 this



PARTSLIST MODIFICATIONS
ASSY REAR SUB CABI (FRI1-3001)

éb

e i
T -
= , L
=

L

()

[/

[

@mfe/@@k
}
SEE A

FOR EARTH



ASSY REAR SUB CABI (FRI1-3001)

ITEM NO. PART NO. DESCRIPTION
1 FRI-3002 REAR CABINET
2 FRI-3003 CORNER BRKT L
3 FRI-3004 CORNER BRKT R
4 FRI-1009 CASTER SPACER PLATE
5 FRI-3010 FR CONN PNL
6 FRI-3013 FOOT PLATE
7 FRI-3022 MAT A
9 FRI-3024 SASH A
10 FRI-3025 SASH B
11 FRI-3026 SASH C
12 FRI-3027 SASH D
15 FRI-3033 SP PNL BRKT
16 FRI-3011 HOLDER Z UPPER
17 FRI-3012 HOLDER Z LOWER
18 FRI-3102 REFRECTOR
19 117-5233 PLATE LEG BRACKET BLACK
20 ARC-1006 LEG BRACKET
21 601-5699X LEG ADJUSTER BOLT M16X75
22 253-5457 FL HOLDER
101 601-9377 CASTER FAI=75
102 LOCAL PURCHASE ASSY 20W RED 24"
201 030-000630-SB HEX BLT BLK W/S M6X30
202 000-P00416-W M SCR PH W/FS M4X16
203 030-000630-S HEX BLT W/S M6X30
204 060-F00600 FLT WSHR M6
206 079-000008 SCR NAIL THH STNLS 1.5X16
207 000-T00416-0C M SCR TH CRM M4X16
209 000-P00430-W M SCR PH W/FS M4X30
210 050-H01600 HEX NUT M16
211 000-P00408-S M SCR PH W/S M4X8

212 060-F00400 FLT WSHR M4



ASSY TOP LIGHT (FRI1-3250)

|

J @-ﬁ

° o
ITEM NO. PART NO. DESCRIPTION
1 FRI-3251 TOP FL BOX
2 253-5457 FL HOLDER
101 LOCAL PURCHASE ASSY FL 15W 18"
201 050-F00400 FLG NUT M4



ASSY CORNER LIGHT L (FRI1-3100)

ATEME 200 ﬁ \e

<



ASSY CORNER LIGHT L (FRI1-3100)

ITEM NO.

O©OooUThr,WNLPEP

101
102

201
202
204
205
206

PART NO.

FRI-3151
FRI-3152
FRI-3153X
FRI-3154
FRI-3155
FRI-3158
FRI-3159

999-0833
LOCAL PURCHASE

000-T00408-0B
000-T00412-0C
030-000816-SB
000-P00312-W
068-441616-0C

DESCRIPTION

CORNER LIGHT BOX
CORNER LIGHT LID
LID EDGE PACKING
CORNER REFRECTOR
LIGHT HOLDER
LIGHT HOLDER BUSH
LIGHT HOLDER SPACER

SSR BD 1K IN SERIES
2-INCANDESCENT LIGHTS 25W

M SCR TH BLK M4X8
M SCR TH CRM M4X12
HEX BLT W/S BLK M8X16
M SCR PH W/FS M3X12
FLT WSHR CRM 4.4-16X1.6



ASSY CORNER LIGHT R (FRI1-3150

102

d &




ASSY CORNER LIGHT R (FRI1-3150

ITEM NO.

O©oOUlTh,WNPE

101
102

201
202
204
205
206

PART NO.

FRI-3151
FRI-3152
FRI-3153X
FRI-3154
FRI-3155
FRI-3158
FRI-3159

999-0833
LOCAL PURCHASE

000-T00408-0B
000-T00412-0C
030-000816-SB
000-P00312-W
068-441616-0C

DESCRIPTION

CORNER LIGHT BOX
CORNER LIGHT LID
LID EDGE PACKING
CORNER REFRECTOR
LIGHT HOLDER
LIGHT HOLDER BUSH
LIGHT HOLDER SPACER

SSR BD 1K IN SERIES
2-INCANDESCENT LIGHTS 25W

M SCR TH BLK M4X8
M SCR TH CRM M4X12
HEX BLT W/S BLK M8X16
M SCR PH W/FS M3X12
FLT WSHR CRM 4.4-16X1.6



ASSY SIDE TOWER L (FRI1-3050)

0Z

V 1Hvd o siieleq

% 09




ASSY SIDE TOWER L (FRI1-3050)

ITEM NO.

abrwiNPE

101
102

201
202
203

PART NO.

FRI-3051
FRI-3052
FRI-3053
FRI-3054
253-5457

LOCAL PURCHASE
LOCAL PURCHASE

000-T00425-0B
011-T00312
000-T00412-0B

DESCRIPTION

SIDE TOWER L
SIDE FL COVER L
SASH FRONT L
WOODEN BASE for brst
FL HOLDER

BALLAST 1P 30W
FL 30W 36"

M SCR TH BLK M4X25
TAP SCR TH 3X12
M SCR TH BLK M4X12



ASSY SIDE TOWER R (FRI1-3060)

OSBRSS

@

/

B

50 3

Details of PART A



ASSY SIDE TOWER R (FRI1-3060)

ITEM NO.

GO~ WNPE

101
102

201
202
203

PART NO.

FRI-3061
FRI-3062
FRI-3063
FRI-3054
253-5457

LOCAL PURCHASE
LOCAL PURCHASE

000-T00425-0B
011-T00312
000-T00412-0B

11

DESCRIPTION

SIDE TOWER R
SIDE FL COVER R
SASH FRONT R
WOODEN BASE for brst
FL HOLDER

BALLAST 1P 30W
FL 30W 36"

M SCR TH BLK M4X25
TAP SCR TH 3X12
M SCR TH BLK M4X12



v \ 4 | | [t} | J \ 4 . vV
— vl —
[T mrmemesro oo e R meme—e——- ST rTTTmrmemt—s—r—-—-—e mememem——e s e B ek b
. T LEDTT INE0D ASSY d01€-1M4 m 18V0-4AS YVI¥ LSSV [o0C-1¥d m T IEDIT ¥IN¥OD 1SSV 0STE-1¥4 ]
| ! ! .
. | ' |
] Sa11a@s Ul L ym TENVI 1I0vE IV
m HSS payom Ty frarie ™ {3-0) Bk
F 15}
. H [
! ¥ rmq. I_vm. 4 ¥
; Divealm sth03-10d Wi 900811 S -8 SN U il i R
! (1/1-0) 04
i Msg Mez uwx i ivHE LHOM o tians-1u
I ! 1 I
| ] : ;
! ! DlnEwa -in U Hse !
; ! e U ISSY - \ _
' ! ] ¢ T
| i | I T |
« 1 YIMOL 2QIS ASSY Q40¢-1Md i KV TIRTE
! a-nes {d-0 EL -t
i mw T
. 0 i
1 W 1
i 1]
! " ® 18804
m (X/v-0 0L
! T W o L
: TE
! u-ou
1 3 oo 1ni
. Tt sm e mc— ey |
1 H ' - 2NY !
! - —_ o 1 ¥ UAROL 3015 LSSV 090¢-184 fhei ™ :
1 1817 /R G-pua - ER m ,
) MeL 1 158¥ _
a 58099-18 . n ! !
STVELSOVTRHOL/AN04TE /T30 NOILI0 : .
! ‘TN .::V it QT = ! n !
I - . '
' pTs-088 z 1
i am ot F@nl%“ E 7 . !
i V1 ¥OWME yadve 189% onze-yg OO = i ! i
. Az._ég..\.:a\::—_: v T8 i : m
' 140 VAT Pty : Rkl h
1 bL1S-088 | ' SLo4s-TH I
_ PRt (e g ..n« : | |
! amvn youuE ¥advd 153V en3t-iud v LHDIT d0L LSSV 0SEE-NE i L ! 19V0-405 ¥VEE ASSY 100¢-1%4
B L L e R bl e et T T TP PR
. LIN1EY) AVIY 1SSV 000f~Igd | EVEY IR 2SSV £009-10d . _ | X
! i - 1 1
1 . ) ¥ 504
. : 1 1001 4d1ES
i i :.m:- @ ﬁ\“mewnm ; 1 — @ (X/t-0 0L
| % MOy TRaOM i i . W | W am ]
. nis-est i o ¥oi YT ! O |0 | a0 W& | 5
! (Bl gty ! H W e | W[ | ¥
e i Wi | e | W]t
i ; . W W | W T8 | TN
. . 1 W B | ] W 7]
! _wm " .m:- ! [ [ [ wol o | W ot
! S . i THOTY | 17T | bT | T ot ar
I 135-#61 W %: T @ s - w1y HOS-TH
' §9008-18 v oo !
t fa15) ) e [
. . N Rt ! EILAIBS Q3A459 LSSV 0512-1W4 A
H i i raos-1u . . 1
; VEIVEES LSSV 09ti-THd : e e b R ]
L e 1 Hon-1u l-nu i
! 1 ) &8 LoRLE 2
H ; : i S 1 £9 504
_ _ (o) L e i
i | vas o oo H i H @ (1/7-m ol
i ! RS LINS i LTS 4 & 6l H
! S 1 ¥ A5 SOKAIE © &S I9BAAT C NS LOGAdE 1 S LORAAY P ALt 3} 5
. et ; t Y L0%dd o n
. . 80310 . U N1 L354iY (i -
H @ sne-ni ; i A o i
i i t " $008- 10 Bt
m ¥IAVE4S LSSY 09¢e-~1u4 \m 1¥28 XSSV 00fE-1ud ‘_ 8 193443 1SSV 00vL-1xy .._— YVEY ZUIM XSSV £008-T¥4 L.
e P g e B T P Py et U (NP POl e e e

-

T T



VISIT OURWEBSITE!

HHE

=

i
|

J oy 32 2 ol a3 @

- [ Tad ,*!ht'lp;-‘-"r wow Bpiser e opn SEGESERYICE dmisinpege bt

| @10 what's Related

| W hat's new ][ Fanusis | Bullatins][ Part Mumbers] | Gsme Mool tors|
[ Board Systems i Malling List]|[ZEGS Gistributors][Servics
Staff ][ Dari s Office | [Samplea]

WHAT'S HEW
MANILALS
BULLETIMS
FART WUMBIRE

CAME MONTTORS

MUAIL MG LEST
EEGA DISTIIBUTORS
SERVICE STAFF

BARL'S OFFICE Coin-Op Links:

HOML

Star Tech Journal
Amuzement Industry Mega site

[¥ZE COMBLIANCE]

Segs Entarprises |nc., US4 IF vou have any Guestians sboul this Home FPage plesse
Sarvice Departmant o=l feer
Phone (6503 =632-7500

Fax (6500 -632-75594

darf.davidson@seu. 5eqa. com
Beat Yiewved with fan. rockRilEsey. s8Q3. COm

4 total of B RICIENG] foonle have sccessed this page.

THIE WER SiTH FOBEIRLIES E¥

WebSTAR 3L.%.

Arerputa

P




